| SERVICE

INFORMATION

Engine Conversion Kit parts listings.

KIT# 922.99002

KIT# 922.99003

PART# DESCRIPTION QTY PART# DESCRIPTION QTY
311.00015 [Screw 3/8x1 4 311.00015 [Screw 3/8x1 4
311.11086 |Cap Screw M4x25 3 311.11086 |Cap Screw M4x25 2
311.11090 |Cap Screw M6x10 2 312.11040 |Nut, M4 2
312.11040 |Nut, M4 3 312.11080 [Nut, M8 6
312.11080 |Nut, M8 6 313.12088 |Stud, M8x40x14x14 6
312.41060 |Lock Nut, M6 1 314.11043 [Flat Washer M4.3 2
313.12088 |Stud M8x40x14x14 6 314.23043 |Lock Washer M4.3 2
314.11043 [Flat Washer M4.3 3 314.23084 |Lock Washer M8.4 6
314.11064 Washer M6.4x12.5 2 314.23105 [Spring Washer M10.5 4
314.23043 |Lock Washer M4.3 3 531.56150 [Engine Flange 1
314.23084 |Lock Washer M8.4 6 551.47842 Bellows 1
314.23105 |Spring Washer M10.5 4 561.47711 |Latch Pin 1
371.12233 |Bearing 30x55x13 1 561.47845 |Clutch Lever 1
531.47482 [Engine Flange 1 580.57401 |Wire Harness 1
561.47499 [Engine Cover 1 580.47712 |Spring 1
561.47711 |Latch Pin 1 580.48002 |Screw M4 Clamping 1
563.47484 |Washer M6.4x12.5 1 580.48009 |Safety Interlock 1
563.49782 Key 1/4” 1 580.48012 |Cable, Accelerator 1
580.57401 |Wire Harness 1 590.47709 |Interlock Plate 1
580.47712 |Spring 1 592.C1011 (Cone Clutch 1
580.48002 |Screw M4 Clamping 1 580.57385 |Wiring Harness 1
580.48009 [Safety Interlock 1
580.48012 |Cable, Accelerator 1
590.47709 |Interlock Plate 1
592.47573 |Cone Clutch 1
551.47842 Bellows 1
561.47845 |Clutch Lever 1

Revised May 2021

Page 1 0of 3



Service Bulletin 2-18: Engine Conversion Kit parts listings.

KIT# 922.99004 KIT# 922.99006
PART# DESCRIPTION QTY PART# DESCRIPTION QTY

311.00003 |Cap Screw 4 311.00003 |Cap Screw 5/16x7/8 4
311.11086 [Cap Screw M4x25 2 311.11086 |Cap Screw M4x25 2
312.11040 [Nut, M4 2 312.11040 |Nut, M4 2
312.11080 [Nut, M8 6 312.11080 |Nut, M8 6
314.11043 Flat Washer M43 2 314.11043 [Flat Washer M4.3 2
s ot oo shori 5| 2| [ SUESS ook s |
314.23084 Lock Washer M8.4 | 19 314.23105 [Spring Washer M10.5 | 4
93247488 [Engine Flange 1 561.47845 [Clutch Lever 1
551.47842 Bellows 1 532.47488 [Flange, Engine 1
580.02538 [Throttle Lever 1 551 47842 Boot 1
96147711 |Latch Pin 1 561.47711 |Latch Pin 1
561.47845 |Clutch Lever 1 580.43219 |Cable 1
580.48012 |Cable, Accelerator 1 580.57401 \Wire Harness 1
580.57401 Wire Harness 1 580.47712 Spring 1
©80.47712 |Spring 1 580.48002 [Screw M4 Clamping 1
580.48009 [Safety Interlock 1 580.48009 [Safety Interlock 1
590.47709 (Interlock Plate 1 580.56158 Spring 1
592.C1010 [Cone Clutch 1 580.56164 Spring 1
311.12094 (Cap Screw M6x65 2 581.47704 Adjusting Screw, M 1
311.12153 |Cap Screw M8x35 1 590.47709 (Interlock Plate 1
581.47704 |Adjusting Screw 1 592.C1010 (Clutch 1
581.56156 [Throttle Clamp 1 580.57385 |Wiring Harness 1
580.57385 Wiring Harness 1

Revised May 2021 Page 2 of 3




Service Bulletin 2-18: Engine Conversion Kit parts listings.

Revised May 2021

KIT# 922.99007

PART#

DESCRIPTION

QTY

311.00015

Cap Screw 3/8x1

311.11086

Cap Screw M4x25

312.11040

Nut, M4

312.11080

Nut, M8

313.12088

Stud M8x40x14x14

314.11043

Flat Washer M4.3

314.23043

Lock Washer M4.3

314.23084

Lock Washer M8.4

314.23105

Spring Washer M10.5

531.56150

Flange, Engine

551.47842

Bellows

561.47711

Latch Pin

561.47845

Clutch Lever

580.57401

\Wire Harness

580.47712

Spring

580.48002

Screw M4 Clamping

580.48009

Safety Interlock

580.48012

Cable, Accelerator

580.56158

Spring

580.56164

Spring

581.47704

Adjusting Screw, M

590.47709

Interlock Plate

592.C1012

Clutch

580.57385

Wiring Harness

AR A AR DNOINDINDIOIOOINDIN D

Page3of3



